PARTS MANUAL
BEN PEARSON PIPE BENDERS

Ben Pearson
Tubemaster

Phone 1-800-558-7808 P.O. Box 27048067
262-673-9440 Hartford, WI 53027 10/98




PAGE

. Quantigy
Code | Part Number Part Name o o
o uw |
2D [ ) U(A
L X | =
1 62040 Main Frame Structure 1
1 | 61341 Main Frame Structure 1 11
2 162018 Support Structure - Fropt 1
2 161368 Support Structure - Front 1
2 161697 Support Assembly Front 1
3 _|. 62057 Tank Structyre - Hydrauiic 1
3 161351 Tank Strycture - Hydrdulic 1
3 161889 Tank Structure - Hydraulic 1
4 162017 Base - Trayv 1
50615 Base - Tray 1
4 161612 Base - Tray 1
5160616 Die Stop (Tray) s |9
¥ 60173 Bottom Suppart - Front 1 1 1
—8 160618 Bottom Suppart - Reae 41 41
9 |100238 HFHSL Screw - "~ 3/8-16NC x 1 Gr. B 28128128
11 | 100239 HFHSL Nut 3/8-16NC 28128128
12 | 60089 Swivel Caster . 4 14 14
17 | 100076 Screw - Thread Cutting 5/16-18NC x _3/4 8 |8 |8
19 | 61357 Cover 2 |2 12
20 | 100234 HFHSL Screw 5/16-18NC x 3/4 Gr._ 5 8 |8
22 | 100237 HFHSL Nut : 5/16-18NC : 3 |8
23 1 100180 Hex Screw (Die Stop)Full Thd.1/2-13NC x 1 1/2 2 12 |2
24 |100178 Jam Nut 1/2-13NC 2 12 12
25 160297 Color Chart - For Selecting Dies 2 {2 12
26 | 62249 Name Plate 1 11
26 | 62255 Name Plate 1
- # | 61789 Decal "BEN PEARSON TUBEMASTER" 1 31 |1
-# 161653 Decal "HI-SPEED" 1
# 161356 Fill Cap-0il Reservoir 2 NPT 1 |1
# | 61884 Fill Cap-0il Reservoir 1
# 161897 Air Vent 1
# 160747 Bushing - Pivot Arm Shaft (Replacemepnt - Main_ Frame) 4 4
# | 61553 Grease Fitting ~ Main Frame 3/8 Drive 4 t4 (4
¥ NAT SHAWN




PAGE 2

MOTOR AND PUMP

Quantity

Code | Part Rumber Part Name 2 |o

(=1 [Ye]

il k=

1 R2244 Motor 1@ - 230v - 60Hz - 4 Hp- 1750 RPM Baldor 1 11

2 | 60425 Flexible Coupliing Assembly 1 11

3 60426 Adapter 1 (1

4 | 60427 Gasket 1 11

5 160428 Pump {Barnes & MTE) 1 11
6 - Key _3/16 sq. (Included in Motor) 1

7 - Key _1/8 sq/ {Included in_Pump) 1 11

8 1100238 FHSL Screw 3/8-16MNC x 1 Gr. 5 4 14

9 1100234 FHSL Screw {Barnes Pump)  5/16-18NC x 3/4 Gr. 5§ 4 14

9 1100241 Hex Screw (MTE Pump} 5/16-18NC x 6 1/2 Gr. § 2 12

10 | 100153 Lock Washer (MIE Only}) 5716 2 12

11 100234 FHSL Screw £/16-18NC x 3/4 Gr. & 4 4

12 100237 FHSL Nut 5/16-18NC a_la

#_ 161103 Relief Byshing (Use_w/Motor) 1 11

# 161104 Conduit lock Nut ) 3/4NPT 1 1

# NOT SHOWN




PAGE

MOTOR AND PUMP - MC59HS

Quantity
Code | Part Number Part Name o
Senl
' =A%
1 62252 Motor ' 190 - 230v - 60Hz, 7 1/2 Hp - 1750RPM |1
2 61766 . Flexible Coupling Assembly (Barnes) 1
3 61765 Adapter {Barnes) 1
4 61892 Pump (Barnes) 1
5 - Key 3/16 Sq. x 1 (Inc. in Pump) 1
6 - Key ‘ _3/16 Sq. {Inc. _in Motor) 1
7 100238 FHSL Screw 3/8-16NC x 1 Gr. § 4
8 100236 FHSL Screw 5/16-18NC x 1°1/4 Gr, 5 4
9 100239 HFHSL Nut 5/16-18NC 4
10 100240 HFHSL Screw 3/8-16NC x 3/4 Gr. & 2
# 61103 Relief Bushing (Use w/Mator) 1
# 61104 Conduit lock Nut 3/4 NPT 1
# NOT SHOWN




PAGE 4 MAIN CYLINDER - DIE CARRIAGE
: Quantity
Code | Part Number Part Name >~ Lo
S8 |So
wg = | =
1 61291 Main Cylinder 6 Bore - 14 Stroke - 2 Rod 1 1 1
2 | 60441 Pin ] (Included in 617291) 111 1
3 100110 Clip (Included in 61291) 2 |2 2
4 60406 Spring 1 1 1
5 60407 Shoulder Screw 1 {1 J1
6 60640 Carrier Structure w/Bushings 1 1 1
7 | 60691 Bronze Bushing {Replacement Only) 4 14 14
8 60642 Pin 3 3 3
9 60754 Way 2 2 2
10 | 6G753 Retainer - Wavs : 1 1 1
11 [ 60930 Socket Head Cap Screw 3/8-16NC x 1 3/4 2 |2 12
12 61872 Shim Kit 1 1 1
15 | 60989 Retainer -_Ways 1 ]J1 11
16 100345 HFHSL Screw 3/8 x 1eNC x 2 1/2 2 2 2
18 | 60440 Micro Switch Assembly 111
19 62167 Guard Structure 1 1
23 | 62157 Tray Structure 1 ]1 |1
# | 60435 Seal Kit {Replacement Onty- Cross Cyl.) 1T ]1
# | 61886 Seal! Kit (Replacement Only- Prince Cyl.) 11111
# | 100038 Hex Jam Nut 5/8-18NF (w/Tray-Prince Cyl.} 21212
# NOT SHOWN




PIVOT ARM SUPPORT
CYLINDER - BACK PRESSURE

PAGE

Quantity
Code | Part Number Part Name o o
[« [Ty] uw
g8 |8
1 60984 LH Pivot Arm Structure 1 1 1
#1 | 60985 RH Pivot Arm .Structure 111 11
2 60476 Pin 2 12 12
3 | 100175 Cotter Pin 1/8 ¥ 3/4 4_14 |4
- 161497 Chain Assembly- Pivot Arm 1 11 |1
4 2 - 60475 Chain - Leaf
2 - 60481 Pin '
1 - 60474 Anchor
7 60036 Grogved Pin {? Included in Each Piyot. Arm) 4 14 |4
8 |61289 Cylinder - Back Pressure - 4 Bore -6 Stroke 1 1/4 Rod 1 1 11
9 |60160 Rest - Cylinder 1 1 1
10 100238 HFHSL Screw 3/8 - 16NC x 1 Gr. § 2 ?
dl 100239 HEHS!  Nut 3/8 - 16NC 9 2 2
15 160442 Pin - Countersunk (Included ip 61289) 1 111
16 160436 Pin {Included in 61289) 1 (1 |1
17 1100110 Clip = (Pin) (Included in A1289) 3 (3 13
18 160443 Clevis - Countersunk (Included in 61289} 1 11
# 60434 Seal Kit (Peplacement - Cross CvI.) 1 111
# 62038 Seal Kit ' (Replacement - Prince Cvl.) 1 1111
i NOT SHOWN




PAGE 6

PIVOT ARM SHAFT - DEPTH OF BEND

Quantity
Code | Part Number Part Name o on
a T3] ud

LHE |24
1 | 61350 Shaft - Pivot_ Arm 2 12 172
2 | 80750 Square Key 1/2 Sq. -_3/4 long 2 |12 12
3 | 60751 Retaining Ring 2 12 172
4 | 60749 Thrust Washer 2 12 12
5 161710 Clamp Assembly w/Screws g 12 12
9 1| 60874 Dial Plate 1 11 (1
10 | 60646 Scale-Dial Plate 1 11 1
11 ] 100057 Drive Screw 2 12 12
12 1100059 Hex Screw 1/4-20 NC x 1 3/4 313 13
13 1100131 Hex Nyt 1/4 - 20 NC 4 14 (4
14 161587 _Pointer Support Structure 1 11 11

15 | 61702 Pointer 1 1 1
16 100196 Hex Screw R/16-18NC x 1/2 1 1 1

18 | 60698 Control Knob 1 11

19 | 100207 Hex Screw 1/4 x 20 NC x 3/4 Gr, 5 1 1 11
20 | 60091 Micro Switch - Push Button : 1 1
21 | 61592 Shoulder Bolt 5/16-18 NC 1 {1 1
22 | 100047 Washer - Special 1 1 1
23 1100048 Bushing - Bubber 1 |1 i
24 | 61591 Washer - Friction 1 11 (1
25 | 60747 Bushing - Pivot Arm Shaft - {Replacement Oniy) 4 14 |4

|




EXPANDER CYLINDER PAGE

Quantigy
Code | Part Numbex Part Name . o -
3 | 8e
. = =
1 61290 Cylinder - Expander 4-Bore - 4 Stroke - 1 1/2 Rod 1 1
__2 | 60436 Pin . {Included in Cylinder) 1 11
3 | 100110 Quick Pin _ {(Included in-Cylinder) 2 12
4 60278 Coupler 1 1
- | 60356 Arbor Bolt Assembly {large) Consists Of: 1 [1
5 1 - 60284 Arbor Bolt {large)
6 1 - 60355 Soc. Hd. Set Screw 1/2-13 NC x 1
7 1 -1000156 Soc. Hd. Set Screw 5/16-18NC x 1/4
- 61500 Adjustment Nut & Bolt Kit Consists Of: . 1 1
8 1 - 61216 Adjusting Nut Structure
9 1 - 61780 Decal - Acme Nut Setting
10 1 - 61394 Adjystment Bolt w/Adapter Assembly Inc]udes:
11 2 ~ 100052 Soc. Hd. Set Screw 3/8-16 NC x 3/4
12 1l - 1779 Decal - “SETTIMG CHART"
13 1 - 651397 Sight Gauge
14 ' 2 - 100108 Round Hd. Machine Screw #10-24 NC x 3/8
15 100193 Soc. Hd, Cap Screw 1/4-28 NF x 1 1/4 4 4
16 60653 Decal - "CAUTTON" : 1 1
17" 1 60160 Rest - Cylinder 1 1
18 100238 HFHSL Screw 3/8-16NC x 1 Gr. 5 2 2
21 100239 HFHSI, Nut 3/8-16NC 2 Y4
# | 61492 Seal Kit {Repldcement - Prince Cyi.} 1 [1
4 | 61877 Seal Kit, (Replacement - Cross Cyl.) 111
# NOT SHOWN
OPTIONAL
# 161261 Arbor Bolt Assembly {Small) Consists Of: 111
1 - 61262 _Arbor Bolt (Small) :
1 - 60355 Soc. Hd. Set Screw 1/2-313 NC x 1
]1.- 100015 Sac. Hd. Set Screw B/16-18 NC x 1/4
#_161865 Kit - To Replace 60603 Adj. Nut & Bolt 1 t1




PAGE 8 ROTATIONAL DIAL
(OPTIONAL EQUIPMENT)

Quantity
Code | Part Number Part Name o o
[~ [Ty) LOU‘
. o B[22
# 60100 Rotational Dial Assembly Consists Of: 111 11
1 60416 1 - Plate
2 60648 1 - Hub
3 100173 4_-_Round Head Machine Screw #10-24NC x 3/4
4 60649 1 - Heli~Coil Insert
5 60699 1 - Adjustment Stud 5/16-18NC
[ 100102 1 - Hex Nut 5/16-18NC
7 60698 | 1 - Control Knob
8 60418 1 - Steel Ball
9 60344 1 - Shield
10 60263 4 - Round Head Machine Screw #6-32NC x 3/8
11 60913 1 -~ Rotational Dial -_Inside
12 §0417 1 - Rotational Dial - OQutside
# MOT SHOWN




HYDRAULIC VALVES AND GAUGES PAGE
: Quantity
Code | Part Number Part Name o o
Ly o
CONTROL VALVE - STARTING w/Serial No M14477S g (84
1 |61950 Control Vatve - Directional — 1 |1
2 161330 Subplate - Yalve 1 |1
3 1100312 Socket Head Cap Screw 1/4 - P20 NC x 2 1/2 4 14
# 161836 Lock Washer - High Collar 1/4 4 14
4 161101 Strain Reljef Bushing 111
5 161358 Angle - Valve Support 1 11
61100028 Hex Screw 3/8-1ANC % 1 3/4 Gr,. & 2 12
8 1100239 HFHSL WNut 3/8-16NC 4 14
9 100238 HFHSL Screw . 3/8-16NC x 1 Gr, B 4 4
10 | 61328 Check VYalve 1 11
11 60085 Pressure Gauge 1/4 NPT Stem 1 1
12 161299 Manual Control Valve {See Breakdown - Cross) 1 11
12 162169 anual Control Valve (See Rreakdown = Prince) 111
13 60990 Socket Head Cap Screw 3/8-16NC x 1 3/4 3 3
14 161298 Relief Valve 1 |
i5 60058 Bulkhead Nut 3/4 - 16 Thd, 37° JIC 1 11
16 [100164 Flat i i 5 /8
Max. 1200 PST)

17..; 61349 ngle - Relief Valve Maunt 1 I
18 1100059 ex Screw 1/4 - 20 NC w1 3/4 2 12
19 1100134 ack Washer 174 o |2
20 1100131 ex Nut ' 1/4 - 20 N 2 |9
# 162174 Solenoid (For Valve #61950) PARKER HANIFIN 2 |2
# 162175 . Coil for Value - Parker Hanifin (Replacement (inly) 2 {9
# 62256 Coil for Replacement - Vickerg 2 |2




VALVES & GAUGES EXP 69

PAGE 10
Quantity |

Code | Part Number Part Name :

L o

[FSNYe
1 62170 Valve - Manual - Prince . 1
1 162007 valve - Manual - Cross (See Breakdown 9/16-18 ORB Ports) 1
2 100028 Hex Screw 3/8-16NC x 1 3/4 {Mt. .62007) 3
3_|100082 Flat Washer {Spacer) {Mt. 62007) 3
4 100239 HFHSL Nut 3/8-16NC (Mt. 62007) 6
5162020 Handle Structure (Cross) 1
5 |62164 Handle Structure {Prince} 1
6 62028 Rod - Pull i
7 {60431 Pin Kit (Comes w/62007 Cross Valve) . 1
8 1100251 Hex Machine Screw #10-24NC x 1 2
9 100252 Nylock Nut #10-24NC 2
10 |100248 Cotter Pin : 3/16 x 1 (Rod to Pedal) 2
11 liooos2 Flat Washer 33/64 1D - .06 Thick 2
12 162024 Foot Pedal Structure 1
13 62027 Support - Piyot 1
14 1100247 Shoulder Screw 3/8-16 Thd. (Pedal-Support) 1
15 100238 HEHSL Screw 3/8-16MC x 1 (Support - Base) 2
17 161328 Check Valve 1
18  1.60085 Pressure Gauge 1
19 61298 Relief Valve 1
20 161349 Angle - Relief Valve Mount 1
21 1100164 flat Washer (Relief Valve Pressure) 4
22 1100059 Hex Screw 1/4-20 NC x 1 3/4 2
23 1100134 Lockwasher 1/4 2
24 100131 Hex Nut 1/4 20 NC 2




CONTROL VALVE - CROSS
BREAKDOWN

PAGE

. Quantity
Code | Part Numbex Part Name o o
[ Ry jly]
o oo 10u
LWwE |(Z
61299 Control Valve - Hydraulic (Cross Valve) 1 |2 |2
Consists OF:
2 2 - 60483 Spool Seal
3 2 - 60484 0'Ring Spool Washer
4 1 - 60485 Handle Bracket
5 3 - 60486 Machine Screw
6 1 - 60432 Handle
7 1 - 60431 Pin Kit - Handle
8 1 - 60487 End Spacer
9 1 - 60488 Stop Washer
10 1 - 60489 Centering Spring
A1 1 - 60490 Stop Collar
12 1 - 60491 Centering Spring Washer
13 1 - 60492 End Cap -
14 4 - 60493 Machine Screw .
15 1 - 60494 load Check Poppet
16 1l - 60495 load Check Spring
|17 1 - 60496 Load Check Plug Assembly _
18 1 - 60497 Relief Pluq Assembly
19 1 - 61385 Power Bevond Sleeve
20 1 - 60499 Plug 0'Ring
21 1 - 60600 0'Ring Back-up
22 1 - 60601 Q'Ring




PAGE 12

16

3.00

CONTROL VALVE - PRINCE

PDEIS

BREAKDOWN

4.88 ———"']

25

o INE fawan
Bewows  PokT

Wois

HCI-PRINCE

ELLLEST

—

©
(L1J

— 3.76 —

LOAD {HECK DETAIL

. Quantity
Code | Part Number Part Name o o
o. [Ty} [Tp]
SEE |2
- 62169 Control Valve - Hydraulic (Prince Yalve) 1 12 1>
Consists. Of:
1 1- Machined Body
2 1 - Spoal
3 1- Load Check Plug
4 T*- G'Ring
5 1. Load Check Spring
6 1- Load Check Poppet
7 2 - Spont Rack-lln Ring
8 2% Spaal 0'Ring Seal
9 1 - 62171 Handle
10 1 - 62172 Konb
11 1 - /2068  Clavis Pin
12 1 - 62098 Clevis Pip
13 2 - 100185 Cotter Pin 1/16 x 1/2
4 1 - 62090 Clevis Sub-Assg'y
5 4 - 62173 Cap Screw
16 1 - 'ipr-‘ing End f‘ap
17 1 Cap Screw
18 4 - Cap Scraw
19 1 - Retainer Plate
20 1l - Stop Cup (Duter)
21 1- _Washer
22 1 - Spring
23 1 - Stop Cun (Innep)
24 1 - No Relief Plug
25 1l- Pawer Beyond Plug
£ 1619584 * Packing Xit 1. 11 11




CONTROL VALVE - SPECIAL (EXP 69)

PAGE

Part Number

Part Name

Quantity

[=)]
O

62007

Control. Valve - Hydraulic

(Cross Mfg., Inc.)

— |EXP

Consists Of:

- 60483

Spool Seal

- 60484

0'Ring Spool Washer

60485

Handle Bracket

60486

Machine Screw

60431

Pin Kit

60487

End Spacer

60488

Stop Washer

62008

Centering Spring

60490

Stop Collar

60491

Centering Spring Washer

60492

End Cap

- 60493

Machine Screw

- 60494

Load Check Poppet

- 60495

Load Check Spring

- 60496

load Check Plug Assembly

- 60497

Relief Plug Assembly

1 firt [t | 1= i | s s = = it = it Ly = 2 R

- 61186

Conversion Plug w/Ring - Power Beyond




PAGE 14 CLAMP DOWN SWAGER




CLAMP DOWN SWAGER PAGE 1
Quantity
Code | Part Number Part Name
- (e ()]
Lo O Y
2 |¢=
1 61288 Hydraulic Cylinder 31/2 Bore - 7 Stroke 1 1/4 Rod |1 1
2 618472 Flat Washer : Cross Cylinder 8 |8
2 100141 Flat Washer Prince Cylinder 8 |8
3 100063 Hex Nut 9/16-18NC (Cross Cyl.) 8 18
4 61247 Cylinder Adapter : ' 1 1
# 61515 Vice Assembly Consists Of: 1 |1
5 1l - 61440 Vise & Base Structure
b 1l - 61419 Vise Structure -. Tap
7 2 - 61443 Pin - Pivat
8 4 - 100189 Cotter Pin 3/32 x 1
9 1 - A1760 Clamp Ralt
10 .1 - g1597 Knob 5/8-11NC
11 61095 Switch Bax Structyre ) 1 11
12 60830 Switch Box Back Cover 1 1
13 100091 Self Tapping Screw #10-24NC x 1/2 2 |2
14 60423 Power Switch (See Electric Diagram) 1 11
15 60263 Round Head Machine Screw #6-32NC x 3/8 2 2
16 60269 Lock Washer #6 2 |2
17 61101 Strain Relief Bushing {Switch Box) 1 1
18 61102 Conduit lock Nut 1/2 NPT 1 1
_19 100002 Hex Screw . 5/16-18NC x 3/4 Gr. 5 p p
20 100159 lock Washer : 5/16 2 |2
421 £1299 Valve {See Breakdown - Cross) 1 |1
421 62169 Valve (See Breakdown - Prince) 1 |71
122 61359 Yalve Mount - ‘ 1
22 651623 VYalve Mount 1
23 100130 Hex Screw 3/8-16NC x 2 3 |3
124 100119 Lock Washer 3/8 313
25 | 100127 Hex Nut 3/8-16NC 3 3
26 60885 Tool Tray Structure (Buxiliary) 1 ]1
27 80453 Hex Screw (Vise to Frame) 1/2-13NC x 1 3/4 Gr. 5 2 12
28- 1100125 lock Washer {¥ise to Frame} 1/2 2 12
# 160925 Seal Kit __(For Cross Cylinder) 1 11
# 61300 Decal "CAUTION" 1 1
# 62000 Rod - {vlinder (For Cross Cyvlinder) 1 11
# 62163 Switch Box Ass'y. (Includes 11-14-15-16-17-18) 1 11

REFERENCE : N

60971 Solid Die Swaging Kit

NOT_ SHOWN




PAGE 16

SWAGER & EXPANDER EXP 69




SWAGER & EXPANDER EXP 69

PAGE 1
[ _Quantity
Code | Part Number Part Name
- & o
L WO
1 [62029 Hdy, Cylinder (Swager & Fxpander) 7" Strake - 1 1/2 Rad 1
2 1100155 Flat Washer 21732 10D 1 5/16 OD - 13 Ga 8
3 1100073 Hex Nut 5/8-18 NE 8
4 161247 Adapter - Cylinder ]
5 62059 Arbor Bolt 1
6 |100266 Hex Jam Nut 7/8-14 NF 1
7 162060 Adjustment Bolt w/Adapter Asg'y 11
8 [100052 Socket Hd. Set Screw 3/8-16 NC x 3/4 2
9 [62062 Adiustment Nut Structure _ 1
10 61780 Decal - ACME NUT SETTING 1
11 [61397 Sight Gauge . 1
12 100108 Rd. Hd. Machine Screw #10-24NC x 3/8 2
13 162067 Shim 060 4
14 161779 Decal - SETTING CHART 1
15 160990 Socket Head Cap Screw 3/8-16NC x 1 3/4 3
_# [62056 Vise Assembly Consists OQf: : 1l
16 1l - 62044 Vise & Base Structure
17 1 - 61419 Vise Top Structure
18 2 - 61443  Pin
19 4 - 100189 Cotter Pin
20 1 - 61760  Clamp Pivot (Bolt)
21 1 - 61597  Hand Knob - Threaded
V22 3 - 100141 Flat Washer 17/32 ID
123 162068 Pin Structure - Vise 1
24 162070 Rod_Structure 1
25 {81530 Spring 1
26 (100175 Catter Pin . 1
27 161299 Valve - Manual (Cross only) Ses Breakdown 1
27 162169 Valve - Manual (Prince only) See Breakdown 1
# 1100119 Lock Washer - 3/8 3
_#- 162039 Seal Kit {Prince Cylinder) 1
# 162183 Piston Rod {Prince Cylinder) 1
# 160653. Decal - CAUTION ]




PAGE 18 HYDRAULIC DIAGRAM
o MODELS MC59
61874




HYDRAULICS FOR MODELS MC59 PAGE 1¢
Quantigy

Code | Part Number Part Name
1 { 61512 Adapter - Straight 1/2-20 ORB to 7/16-20 JIC 1
2 1 100069 Male Connector 3/4-16 ORB to 3/4-16J1C 1
3 ! 60061 Male Connector 9/16-18JIC to 1/2 NPT 1
4 | 60428 Pump Ass'y. {Barnes & MIE) 1
51100123 Hose Clamp 2
6 | 60074 Hose-Suction 3/4 ID - 36 Long 1
7 1 61331 Suction Strainer 3/4 NPT Female -~ 1 1/4 NPT 1
8 | 61557 Male Connector 7/16-20 JIC - 1/2 NPT 1
9 | 100026 Hex Plug (Replacement) 9/16 - 18 ORB 3
10 | 100139 Hose Barb - Male 3/4 NPT to 3/4 ID Hole 1
11 | 61298 Relief Valve 1/4 NPT Ports 1
12 | 100037 Male Connector 1/4 NPT to 9/16 - 18 JIC 1
13 | 60085 Pressure Gauge 1/4 NPT Sten 1
14 | 61295 Female Run Tee 1/4 NPT (2) - 9/16-18 JIC Run 1
15 [ 61293 Male Run Tee 3/4-16 JIC (2)-3/4-16 ORB Run 2
16 | 61328 Check Valve 3/4-16 ORB_Ports 1
17 100117 Pipe Plug 1/2 NPT 1
18 61327 Swivel Reducer 9/16-18 ORB x 3/4-16 JIC 1
19 | 61294 Male Run Tee 9/16-18 ORB x 9/16 JIC (2) 1
20 [ 61288 Hydraulic Cylinder {Swager) _ 9/16-18 ORB Ports 1
21 | 61289 Hydraulic_Cylinder (Back Pressure) 9/16-18 ORB Ports 1
22 | 61290 Hydraulic Cylinder (Expander)9/16-18 ORB Ports 1
23 | 61291 Hydrauylic Cylinder (Main) 9/16-18 ORB_Ports 1
24 60544 Male Cannector 9/16-18 QRB to 9/16-18 JIC 3
25 | 60368 90° Elbow 9/16-18 ORB to 9/16-18 JIC 6
26 | 61299 Valve (Cross) {Prince) 9/16-18 ORB Ports 2
27 61330 Sub-Plate - Control Valve 3/4-16 ORB Ports 1
28#1 61950 Control Valve - Directional 1
29 1| 61326 Male Connector 3/4-16 ORB to 9/16-18 JIC 3
30 61296 90° Flbow 9/16-18 ORB to 7/16-20 JIC 4
31 100043 Male Connector 3/4-16 JIC tq 1/2 NPT 1
37 | 61329 Pipe_Cross 1/2 NPT (1-MaTe - 3 Female) 2
33 [ 60053 90° Elbow - Male 1/2 NPT to 9/16-18 JIC 2
34 61351 0i1 Reservoir Str, 1
35 61558 Hose Assembly 1/4 ID 23 long 1
36 | 61982 Hose Assembly (Prince Val.3/8 ID 11.5 Long 1
37 60735 Hose Assembly 1/4 1D 19 tong . 2
38 60070 Hose Assembly 3/8 1D 15 3/8 long 1
39 | 61881 Hose Assembly 3/8 ID 11 1/4 Long 1
40 | 60547 Hose Assembly 3/8 1D 19 1/2 Long 3
41 | 61882 Hose Assembly _ 3/8 1D 27 1/16 long 1
42 | 61883 Hose Assembly . 3/8 ID 18 1/2 long 1
43 | 61484 Hose Assembly 3/8 1D 24 3/4 long 3
44 1 61483 Hose Assemhly Cross VYal. 3/8 ID 21 3/4 long 1
45 61485 Hose Assembly 3/8 Ip 26_9/16 lLong 1
46 | 61482 Hose Assembly Cross Val, 3/8 ID 13 3/4 long 1
47 61486 Hose Assembly 1/2 1D 21 1/4 1D i
48- 1 61362 90" long Elbow 9/16-18 ORB to 9/16-18 JIC 4
49 | 60058 Bulkhead Nut 3/4-16JIC 1
50 | 61981 Hose ‘Assembly (Prince Val.)3/8 ID 23.5 long 1
i 62088 Kit - Test Pressure 1




PAGE 20

HYDRAULICS DIAGRAM
MODELS MC59HS

o ]

iinﬂ;ﬂj’

O,




HYDRAULICS- MODELS MC59HS

PAGE 2

Quantity Required Per Mod:

Code | Part Number Part Name o
vy
. _ £7
2 180547 Hose Assembly. 3/8 1D - 19 1/2 lLang 1
3 162001 Hose Assembly. 3/8 1D - 18 1/4 long )
4 162002 Hose Assembly 3/8 1D - 27 1/4 long - 0
5 [100123 Hose Clamp 2
6 161855 Hose - Suction 1 ID - 36 long 1
7 161893 1Syction Strainer 1" NPT Female - 1 1/2" NPT 1
8 [61361 90" E£1bow Male 7/16-20 JIC - 3/8 NPT 1
9 1100026 Hex Plug (Replacement) 9/16-18 DRB 3
10 160312 Hex Bushing 3/8NPT to. 1/2 NPT 1
11 161298 Relief Valve 1/4 NPT Ports 1
12 (100037 Male Connector 1/4 NPT to 9/16-18JIC 1
13 160085 Pressure Gauge 1/4 NPT Stem 1
14 161295 Female Run Tee 1/4NPT (2} - 9/16-18J1C Run 1
15 161293 Male Run Tee 3/4-16J1C (2) - 3/4-16 ORB Run 2
16 [61328 Check Valve 3/4-16_0QRB Ports : 1
17 1100117 Pipe Plug 1/2 NPT 1
18 161327 Swivel Reducer 9/16-18 ORB x 3/4-16 JIC 1
19 |61294 Male Run_ Tee 9/16-18 ORB x 9/16 JIC {2} 1
_20 |e1288 Hydraulic Cvl. {Swager)} 9/16-18 QRR Ports 1
21 (61289 Hydraulic Cyl. (Back Pressure) 9/16-18 ORB Ports 1
22 [61290 Hydraulic Cyl. (Expander} 9/16-18 ORB Ports i
" 23 leizol Hydraulic Cyl. (Main} 9/16-18 ORB_Ports 1
24 60544 Male Cennector 9/16-18 QRB to.9/16-18JIC 3
25 160368 900 Elbow - Male 9/16-18 ORB.to 9/16-18JIC 2
26 161299 Valve (Cross) 9/16-18 ORB Ports 2
27 161330 - |Sub-PTate ~ Control Valve 3/4-16 ORB Ports 1
28# 161950 Control VYalve Directional 1
29 161326 Male Connector 3/4-16 ORB to 9/16-18JIC 2
30 161296 909 Elbow 9/16-18 ORB tg 7/16-20JIC 5
31 {100043 Male Connector 3/4-16J01C to 1/2 NPT 1
32 161329 Pipe Cross 1/2 NPT (1 Male - 3 Female) 3
33 160053 00_Flhow - Male 1/28PT to 9/16-1841C 4
34 161889 0il Reservoir Structure 1
35 161487 Hose Assembly /41D - 15 1/8 Long 1
3660734 Hose Assembly /41D - 24 long 1
37 61656 Hose Assembly 1/410 - 12 7/8 long 1
38 161704 Hose Assembly 3/81D - 17 3/4 long 1
39 161881 Hose Assembly 3/81D0 - 11 t/4 long ]
40 160547 Hose Assembly 3/81D - 19 1/2 long 2
41 161882 Hose Assembly 3/810 - 27 1/16 lang 1
42 161883 Hose Assembly /910 ~-_ 18 1/2 lang 1
44 IR1625 Hose Assembly _1/210 - 21 3/4 long 1
45 161485 Hose Assembly 3/8ID - 26 9/16 Long 1
46 161482 Hose Assembly 3/81n - 13 3/4 tong 1
47_ 161486 Hose Assembly 1/21D0 - 21 1/4 Long 1
48 161362 90% 1 ong Elbow 9/16-18 ORB to 9/16-13J1IC 3
49 |60058 Bulkhead Nut 3/4-1RJIC
50 _|r1A26 " lHnse_ Assembly 1/21np - 27.9 Lang
51 61627 Hose Assembly 1/21p - 27 1/4 Long
52 [61700 (Hose Assembly 5/16ID - 36 Long 1.
53 [61701 Hose Assembly 5/161D - 32 Long 1
54 (60070 Hose Assembly 3/81D - 15 3/8 Long 1
55 (61896 Hose Barb - Male 1" NPT to 1" ID Hose i
561104007 Hose Clamp 2
57 1100069 Male Connector 3/4-16 ORB to 3/4-1641C 2
58 [60061 Male Connector 9/16-18JIC to 1/2NPT i
59 |32056- 90° Elbow 9/16-18 ORB to 3/4-16JIC 3
60 161629 Male Connector 9/16-18 ORB fo 3/4-16JIC 1
63 [61892 Pump {Barnes ) 1
65 (80131 509 Elbow 3/4-16 ORB to 3/4-16JIC I
66 |61682 Check . Yalve 1/2 NPT 1
67 161688 0il_Cooler 1
# 162162 Kit - Test Pressure HS 1
f_[61412 Hose Clamp 1
# (100234 HFHSL Screw 16-18NC x 3/4 Gr. § 1
4 (100237 HEHSL Nut 5/716-18NC 1
§ NGT SHOWN




PAGE 22

HYDRAULIC DIAGRAM
MODEL EXP 69

7/




MCS59HS

61554

1 PHASE WIRING DIAGRAM

MODELS MC59,

PAGE 24

h_. + L fl|.|0|
N (g 1t
: ! . .N.—
2 W [
pL) ‘
t
~d
. ]

o

111EM

[ —— —
@ oW | |
e [
I ' H; =
#5L o
..... u
| ooN |m o
P e pwa
£ Qw_. -
g 1
=== =" v
] Wi L
w7
mww.lln_
0 : .
o —}
I
7 B o
Of |
| '




HYDRAULICS - MODEL EXP 69

PAGE :

Quantity Required Per Model

Code | Part Number Part Hame
a. o
g
[F3)
1 |61512 Adapter - Straight 1/2 ORB x 7/16 JIC 1
2 160074 Suction Hose 3/4 ID - 36 Long 1
3 1100123 Hose €lamp 2
4 1100139 Hose Barb 3/4 1D Hose x _3/4 NPT 1
5 161331 Suction Strainer 3/4 NPT Female x 1 1/4 NPT 1
6 16Q368 90°% Male Elbow 9/16-18 ORB x 9/16-18 JIC 7
1. 160053 90° Male Elbow 9/16 JIC x 1/2 NPT 2
8 161567 Male Connector 7/16 JIC x 1/2 NPT 1
9 1600661 Male Connector 9/16 JIC x 1/2 NPT 1
10 161329 Pipe Cross 1/2 NPT 2
1110017 Pipe Plug 172 NPT 2
12 lg1362 90° 1ong Elbow 9/16-18 ORB x 9/16 JIC 5
13 1100026 Pipe Plug (Replacement) 9/16 ORB 3
14 160544 Male Connector 9/16 ORB x 9/16 JIC 2
15 161294 Male Run Tee 9/16 ORB x 9/16 JIC {2) 1
16 |61377 Swivel Reducer 9/16 ORB x 3/4 JIC 1
17 161293 Male Run Tee 3/4 ORB_x_3/4 JIC {2). ?
18 61328 Check VYalve 3/4-16 QORB Ports
_19 [61295 Female Run Tee 9/16 JIC x 1/4 NPT (2) -
_20 160085 Pressure Gauge 1/4 NPT Stem 1
—2] [61298 Relief Valve 1/4 NPT 1
22 160058 Bulkhead Nut 3/4 JIC 1
23 1100037 -|Male Connector 9/16 JIC x 1/4 NPT 1
24 162073 Hose Ass‘y. 3/8 ID.- 50 1/4 long 1
25 (60547 Hose Ass'y. 3/8 1D - 19 1/2 Long 3
26 161483 Hose Ass'y. 3/8 1D - 21 3/4 Long 1
27 162074 Hose Ass'y. 3/8 1D - 39 3/4 1
28 162075 Hose Ass'y. 3/8 1D - 72 1
29 |6188] Hose Ass'y. 3/8 10 - 11 1/4 long 1
30 _[61883 Hose Ass'y, 3/8 IDp - 18 1/2 1
31 162077 Hose Ass'y. 3/8 1D - 35 7/8 1
32_[62078 Hose Ass'y. 3/8 1D - 47 142 . 1
33 161882 Hose Ass'y. 3/8 ID - 27 1/16 Long 1
34 161558 Hose Ass'y. . 1/4 1D - 23 long 1
35 61291 Hydraulic Cylinder - Main 9/16-18 ORB Ports 1
36 161289 Hydraulic Cylinder- - Back Pressure 9/16-18 ORB Ports 1
37162029 Hydraulic Cvlinder - Expander Swager 9/16-18 ORB Ports 1
38 161299 Valve (Crass) 9/16-18 ORB Ports- |
39 |62007 Valve 9/16-18 ORB Ports 1
40 160428 Pump. Ass'y. 1
4] 162057 0il Reservoir Str 1
# lela12 Hose Clamp ]
# 100234 HFHSL Screw 5/16-18NC x 3/4 Gr. 5 1
# 100237 HFHSL Nut 5/16-18NC 1
¥ NOT SHOWN

i



1 PHASE WIRING - MODELS MC59 -

MCEIHR

AUTOMATIC MOTOR CUT-OFF -- 220V CONTROL CIRCUIT

—

Quantity
Code | Part Number Part Name > Jon
[Ty] Ly
: 2 129
1 61319 Control. Box Assembly Includes: 1
61641 Control Box Assembly Includes: 1
Z2 [ 60316 Cord Assembly (Power) 10/3 SO 230 Long 1] 1
3 Biack MC-L1 19 Plug
4 White MC-L2 19 Plug
5 Green Ground
6 Pluq #60320 10
g | 60907 Cord (Motor} 1p/2 SO 30 Long 111
9 Black MC-Ti Motor
10 White MC-T2 Motor
12 60908 Cord Assembly 18/2 SJ0 24 long 1 1
13- White ' 54-C 18-3
14 Black S4-ND TB-4
15 160909 Cord Assembly 18/2 5J0 36 lLong 111
16 White S3-¢ 1B8-7
17 Black $3-NC TB-1
18 162235 Cord Assembly 18/3 SJ0 A0 lang
19 White SO0L-R1 T8-2
20 Black SOL-F1 1B-5
21 Red SOL-F2 18- 6
22 161772 Socket w/Wire Assembly. 1 J1
[ 23 Socket #61773 Kl
24 Cord Assembly #61774 18/2 SJ0 60 long
25 Black 1B-7 3$5-P1
26 White kl-1 S5-p2
27 Wire Assembly #61776 Ki-9 SZ2A-NO |
28 Wire Assemply #61775 K1-4 TB-2 |
29 Wire Assemblv #61776 Kl-5 SEA-NC
30 Wire Bssembly #61775 K1-3 TB-5
31 Wire Assembly #61775 _Ki-B 18-3
32 Wire Assembly #61775 KI-B _TIB-&
33 Wire Assemhly #61776 K1-7 SPR-NC
34 . Wire Assembly #61775 k1-8 I8-3 :
35 60391 Wire Assembly 18 Ga Orange 8" Sl-c TB-7 111
36 160388 Wire Assembly 18 Ga Orange 12" S2A-C TR-4 Li1
37 160388 Wire Assembly 18 Ga Qrange 12" S2B-C I18-1 111
38 60388 Wire Assembly 18 Ga Orange 12" S2B-NO = TR-7 111
39 60643 Wire Assembly 18 Ga QOrange 8" S MC-CL2 1 1 |
40 60360 Wire Assembly 18 Ga Orange 312" S6 18-1 111 ]
41 161367 Wire Assembly 18 Ga Orange 8" S§ __Fuse 111
42 160643 Wire Assembly 18 Ga Qrange B" M{-11 Fuse 111
43 16039% Wire Assembly 18 Ga Orange 12" MC-12 TR-6 1
44 60396 Wire Assembly 18 Ga QOrange 12" MC-C11  TB-7 111
45 1603396 Wire Assemhly 18 Ga QOrange 12" MC-CI2 _TR-§ 1|1
46 60391 Wire Assembly 18 .Ga. Orange B" __ S1-NC IB-4 1 1
47 160391 Wirp Assemhly 18 fia Qrangs 8"  S1-NO TR-2 111
48 61770 Relay Xl 1 1
49 |60308 Micro Switch - Reverse Cont, 51 111
50 [60309 Micro Switch - Forward SZA-S2B 111
51 {60397 - Terminal Board Structure 1B 111
52 61322 Power Switch - Front w/light S6 1 1
53 61324 Fuse Holder ‘ 111
54 61325 Fuse {1 AMP) 111
55a [61888 Motor Contactor - 4 Hp 230y MC 1
55b | 62254 Motor Contactor - 7 1/2 Hp 230y _MC 1
B0  [61950 Control Valve - Solenpid {Directional) SoL 111
62 60423 Swager Switch S8 111
63 160440 limit Contrnl Switeh S31- 1 1
64 | 60091 Depth Control Switech {Push Button) S4 111
65 60337 Closed Fnd Splice Motor leads 2 12
66 161127 Wire Connector Mator 1 .
67 62244 Motor 18 - 60 Hz - 1750 Rpm 4 Hp 1 1
67 62252 1 !

Motor 18 - 60 Hz - 1750 Ppm 7 1/2 Hp

PAGE 2t



3 PHASE WIRING DIAGRAM

PAGE 26

MODELS MC59, MC59HS

1
Fo0s___ |

o O

h__._..ﬁu_ %ﬁ £l

- A
B T A . ]
roTos ,l_--w_ﬁu;“ﬁ-- )

m T -_m.ﬂn{ ﬂ_ m._w,..lJ
SN Sy are TR BT o=

ne L o ﬂ.]

_E ﬂ%{-# g S =

uwﬁm Sz 7x oz 08 "n-
it

]

.

ﬂ F,Uwﬂw SNRNAR A
r |
| i At l— vl
i Ty
| 1 |
| i
C 73 1
! - 1L OF zmm._«
! e addy T "R
A sawdos (i), § A . 1 b
v —5 = ~ SRARSE
Liwn — O |
- — e~ _ [T r..—|..‘l||||| LLIWIIAWIL
| g w Lo
_ 1

3l

i

e

=a
| = QNI
=



3 PHASE WIRING - MODELS MC59 - MC59HS PAGE 27
AUTOMATIC MOTOR CUT-OFF -- 220V CONTROL CIRCUIT

Quantity
Code | Part Number Part Name
. ()] o
L LYy
p ] [&)ma
: | =
1 | 61284 Contro] Box Assembly Includes: 1
1 161673 Control Box Assembly Includes: 1
2 | 60624 Cord Assembly {Power) 12/450 230 Long 171
3 Black . MC-L1 3P Plug
4 White MC-L2 3P Plug
5 Red MC-L3 3P Plug
B Green Ground .~
i Plug #60592 3p
8 | 61193 Cord {Motor) 10/3 50 30 Long T 11
9 Black MC-T1  Motor '
10 White MC-T2 Motor
11 Green MC-t2  Motor
12 1 gns08 Cord Assembly 18/25J0 24 long 1 {1
13 White ) ~S4-C 18-3
14 Black S4-NO_ TB-4 .
15 | 60909 Cord Assembly 18/25J0 -36 Long 1 (1
16 White 53-C TB-7
17 Black S$3-NC _ TB-1
18 | 622358 Cord Assembly 18/35J0 60 long 111
19 White SOL-R1 TB-2?
20 Black SOL-F1 TB-5
21 Red SOL-F2  TB-6
22 161772 Socket w/Wire Assembly 111
23 . Socket #61773 K1
24 Cord Assembly #61774 18/25J0 60 Long
25 Black TB-7 $5-P1
26 White Kil-1 S5-p2
27 Wire Assembly #61776 _K1-9 S2A-NO
28 Wire Assembly #61775  Ki-4 18-2
29 Wire Assembly #61776 Kl-5 S2A-NC
30 Wire Assembly #61775 Kl-3 TB-5
— 31 Wire Assemhly #61775 Ki-B : TB-3
32 Wire Assembly #61775 K1-A TB-6
33 Wire Assembly #61776 Ki-7 S2B-NC
34 Wire Assemhly #61775 Ki-8 1B-3 :
35 1:80391 Wire Assembly 18 Ga. Orange 8" S1-C TB-7 1 1
36 | 60388 Wire Assembly 18 Ga, Orange 12" S2A-C TB-4 1 ]
37 | 60388 Wire Assembly 18 Ga. Orange 12" S2B-p TB-7 111
_38 60388 Wire Assembly 18 Ga. QOrange 12" S2B-NO ~ TB-7 1 1
39 60643 Hire Assembly 18 Ga. Orapnge 8" S6 MC-CL2 1 1
40 ] A0360 Wire Assembly 18 Ga. Orange 12" S6 TB-1 111
4] 1 61367 Wire Assembly 18 Ga, Orange 8" S6 Fuse 111
42 | pOAR43Z Wire Assembly 18 Ga, Orange 8" MC-L1 Fyse 111
43 .| AO39A Wire Assembly 18 Ga. Orange 12" MC-13 TB-6 1 1
44 | 0396 _Wire Assembly 18 Ga., Orange 12° MC-Cl] TB-7 111.
45 | AN39A Wire Assembhly 18 Ga, QOrange 12" MC-CL2 TB-6 111
46 | 60391 Wire Assembly 18 Ga. Orange 8" S1-NC TB-4 1 1
47 | 60391 Wire Assembly 18 Ga. Orange 8" S1-NO TB-2 1} 1
48 | sl1770 Relay Kl 1] 1
49 60308 Micro Switch-Reverse Cont. Sl 1 1
50 | 60309 Micro Switch-Forward ) S2A-52B 1 1
51 | 60397 Terminal Board Structure ’ T8 1 1
b2 | 61322 Power Switch-Front w/Light 56 I11
53 | 61324. Fuse Holder 111
54 | 61325 Fuse (1 AMP) 111
b5 i 61888 Motor Contactor - 4 Hp 230v MC 1
57 | 62254 Motor Contactor - 7 1/2 Hp 230v MC 1
60 | 61950 Control Valve - Solenoid (D1rect1ona1) SOL 111
62 | 60423 ' Swager Switch - S5 1] 1
63 | 60440 Limit Control Switch ) S3 1
64 | 60091 Depth Control Switch (Push Button)Sd4 1
65 | 60337 Ciosed End Splice (Qty. 3) Motor Leads 313
66 | 61127 Wire Connector . Motor i] 1
67 62251 Motgr - .38 - 60 Hz, 1750 RPM - 4 Hp. M ‘ 1
68 62257 Motor - 3@ - 60 Hz, 1750 RPM -~ 7 1/2 Hp - 1 ,



1 PHASE WIRING DIAGRAM EXP 69

PAGE 28
BLACK = —g)
L3 13
) 3 | LN £
T 'l F 5 qu/ojlhln "a\\ U
GREEN WA 4 NI | DO N N
WHITE -
Quantity
Code | Part Number- Part Name
=3
From T0 -

1 62262 Manual Starting Switch 1
2 62244 Motor 10 - 60 Hz. 4 Hp. 1

3 61915 Power Cord Assembly 10/3 s¢_ - 230" 1
4 White Ll Plug
5 Black .2 PTug
6 : Green Ground Plug
7} 60320 Plug 1f
8 62034 Motor Cord Assembly 10/2 SO 30" 1
9 White T1 M-12
10 Biack T2 M-L1
# 61103 Strain Relief Bushing (In Switch Enclosure) 2
#f} 61104 Conduit tock Nut 3/4 NPT 2

3 PHASE WIRING DIAGRAM EXP 69
BLACK = f@
GREEN 16 T
i ~ﬂ2§ A0y 2013 I BT g
- /] l\ ’| 18— 12,-,12
RED ape n—-c1m
WHITE : i
| Quantity
Code | Part Number Part Name o
] Pl V]

) ‘ From 70 -

1 | 62262 Manual Starting Switch 1
15 | 62251 |Motor 30 - 60 Hz - 4 Hp, 1
16 | 62032 Power Cord Assembly. 12/4 SO 230" 1
17 Black ol Plug
18 White L2 Plug

119 Red E3 Pluqg
20 Green Ground Plug
21 | 60592 Plug - ‘ 30 1 _
22 | 62033 Motor Cord Assembly 10/3 S0 30V L
23 Black T1 M-13
24 White T2 M-12
25 Red T3 M1 1
_# 61103 Strain Relief Bushing (In Swirch Fnclosure) 4
# | 61104 Conduit Lock Nut 3/4 NPT 2




CONTROL BOX PAGE 2
FOR MODELS WITH AUTOMATIC MOTOR CUT-OFF

Code | Part Number- Part Name R
. w [y}
£ (2
- 161319 Control. Box Assembly {Consists Of Codes 1 To 32) 1
- | 61641 Lontrol Box Assembly (Consists Of Codes 1 To 32) 1
1 [ 61370 Control Box Structure 1 1
2 | 60285 Cover Assembly 1 {1
3 160215 Pin - Cover 1 11
4 | 60260 Bushing w/Nut 3 |3
5 100185 Cotter Pin 1/16 x 1/2 2 12
6 | 61888 Motor Contactor 4 Hp. Internationat 1 1. |
6 | 62254 Motor Contactor 7 1/2 Hp. Internatiopal 1 1
11 61101 Relief Bushing 4 1a 1
12 61102 Conduit lock Nut 1/2 NPT 4 (4 |
13 [ 61103 Relief Bushing 2 |2
14 61104 Conduit Lock Nyt 3/4 NPT 2 |2
15 | 60397 Terminal Board Assembly . 1 |1
16 | 60261 ° Round Head Machine Screw #4-40 NC x 1/4 8 |8 i
17- | 60268 Llock Washer #4 8 |8 |
18 | 60277 Stand-0ff 4 14 |
19 | 60309 Micro-Switch {Douvble) 1 1|1
20 [ 60262 Round Head Machine Screw #6-32NC x 3/16 4 14
21 60308 Micro-Switch 1 1
22 | 61770 Relay 1 11 1
4 161771 Spring - Relay Hold Down 1 {1
# 161769 ° Stand-0ff (Relav!} 2 12
23 1100103 Round Head Maching Screw #8-32 NC x 7/16 4 134
24 1100171 Lock Washer #8 : 4 14 >
26 | 61322 Front Power Switch w/Light 1 |1 ’
27 161384 Llock Washer - Internal Teoth 1/2 1 11
28 161324 Fuse Holder 1 11
29 | 6132%° Fuse 1 _Amp 1 |1
i 61375 Decal "CAUTION" ' 1 11
# 161433 Decal "REPIACEMENT FUSE" T
2 Wiring In Box {See Wiring Diagram) _
321100210 Hex Screw (Box To Frame) 1/4-20 NC x 1 Gr. 5 a4 14
33 1100134 lock Washer (Box Ta Frame} _1/4 4 [a
34 [ 100131 Hex Nut {Rox To Frame) 1/4 - 20 NC g 18
#.161843 ' Micra Switeh Spring (Replacement (Only - 60309)
4_161974 Micro Switch Spring {Replacement finly - £0308)




PAGE 30

OIL COOLER

Quantity Required Ter Model

Code | Part Number- Part Name -

L

%I
1] 61689 Screen Structure 1
2] 100234 HFHSL Screw (Screen_to Supports) 5/16-18 NC x 3/4 Gr. 5 4
3 1. 61688 0il Copler 1
4 | 62094 LH Support Structure 1
5 62096 RH Support Structure 1
61| 61695 Grommet - Horse Shoe f
1 | 61696 Grommet - Round 2
8 100111 Hex Screw Suoports to Frame Support 5/16-18NC x 1 Gr, § 2
9 100102 Hex Nyt 5/16-18 NC 4
10 [ 100159 Lock Washer 5/16 2
61705 0i1_Cooler Kit 1




HIGH SPEED DIE TRAYS

PAGE 31

QUANTITY
CODE PART NUMBER PART NAME MC59
1 82500 Die Support Structure 1
2 62501 Die Support Structure w/Tray 1
3 100076 Screw — Thread Cutting 5/16—18NC x 3/4 &




PAGE 32 SHORT DIE TRAYS

L

)

. : QUANTITY
CODE PART NUMBER PART NAME MC59

1 62483 Die Support Structure ' 1

2 : 62484 Die Support Structure w/Tray 1

3 100076 Screw — Thread Cutting 5/16—18NC x 3/4

6




BENDING DIES PAGE 3:
Code | Part Number- Part Name o Code | Part Number- Part Name o
= b=
(=g
1 60876 Radiys Die, 114-3 | 2 61107 Back Shoe, 114-1 2
1 Q0877 Radiys Die, 138-3 | 2 61109 Back Shoe, 138-1 2
1 L1250 Radius Di=, 138-4 1 2 61000 Back Shoe, 112-1 i
1 50221 Radius Die, 112-3 1 2 61111 Back Shoe, 158-1 2
] s0222 Radius Die. 112-4 1 2 61001 Back Shoe, 134-1 2
1 51044 Radiys Die, 158-3 1 2 £1002 Back Shoe, 178-1 2
1 ANA78 Radius Die, 158-94 1 2 61003 Back Shoe, 200-1 ?
1 61083 Radius Die, 158-5 1 2 61086 Back Shoe, 218-1 2
1 60225 Radius Die, 134-3 1 2 61004 Back Shoe, 214-] 2
1 aN226 Badius_Die. 134-4 ] 2 61116 Back Shoe, 238-1 2
] 60227 Racliug Die, 134-5 j 2 61005 Back Shoe, 212-1 2
1 60230 Radius Die, 178-3 ] 2 61122 Back Shoe, 234-1 2
1 60231 Radius Die, 178-4 1 2 61006 Back Shoe, 300-1 2
1 60232 Radius Die, 178-5 1 ' -
1 60235 Radius Die, 200-3 1
1 60236 Radius Die, 200-4 1
i | 60237 Radius Die. 200-5 1 3 61108 Half Shoe, 114-H 1
1 61084 Radius Die, 218-3 1 3 f1110 Half Shoe, 138-H 1
1 61085 Radius e, 218-4 1 3 fla14 Half Shoe, 112-H 1
1 81062 Radius Die, 218-5 1 3 61112 Half Shoe, 158-H 1
1 60240 Radius Die, 214-3 1 3 61015 Half Shoe, 134-H |
1 607241 Radius Dje,. 214-4 1 3 61016 Half Shoe, 178-H ]
1 £0242 Radius Die, 214-5 1 3 51017 Half Shoe, 200-H 1
1 61114 Radius Die, 238-4 1 3 61087 Half_ Shoe, 218-H i
1 61115 Radius Dia, 238-5 1 3 61018 Half Shoe. 214-H 1
} 60245 Radius Die, 212-4 1 3 61117 Half Shoe, 238-H 1
1 60246 Radius Die, 212-5 1 3 61019 Half Shoe, 212-H 1
1 61121 Radius pie. 234-5 1 2 61123 Half Shoe, 234-H 1
1 61020 Radius Die, 300-5 1
4 61879 Three Quarter Shoe, 114-0 1
4 61880 Three Quarter Shoe, 138-0 1
4 61008 Three Quarter Shoe. 112-0 1
_ 4 61045 Three Quarter Shoe, 158-0 1
4 61009 Three Quarter Shoe, 134-0 1
4 £1010 ._Thre 78-0 1
4 61011 Three Quarter Shoe, 200-0 1
4 61783 Three Quarter Shoe, 218-0 1
4 61012 Thres Quartsr Shoe, 214-0 1
4 61784 Ihree Quartsr Shoe, 238-0 1
4 61013 Three OQuarter Shoe, 212-0 1
4 62011 Three Quarter Shoe, 234-0 1
4 62449 Three Cuarter Shoe 300-0 1




PAGE 34 SEGMENTED BUICK BALLS
CHEVROLET FLANGE TOOLS

Quantity Required Per Model

Code | Part Number Part Name
1_] 61544 Segmented Buick Ball, 2 : 1
2 | 61754 Seqment, 2 {8) .
3.1 60266 0'Ring (2)
1 161585 Seamented Buick Ball, 2-174 : ' 1
_2 | 61755 Seqment, 2-1/4 (8)
3 [60257 0'Ring (2) ‘
1 | 61546 Seamented Buick Ball, 2 1/2 1
2 | 61786 Seqment, 2 1/2 (8)
3| 60283 D'Ring (2)
4 | 60867 Segmented Chevrolet, Flange Tool, 2 1
—5 | 60905 Segment, 2 (8)
f | 60257 0'Ring (2}
& 0867 Y Toocl, 2 1/4 1
5 | A090A Seqment, 2 1/4 {8)
A | /0283 N'Ring (2)
—¢ 1 A1511 F1at_teninq Tool Strycture
# 61335 : 0'Ring Kit - Segmented Tools [Assorted) : 1
i Not Shown




SEGMENTED EXPANDERS AND FLARES

PAGE 35

{cobE

PART NAME

QUANTITY

BP79

PART NUMBER

Requires Small Arbor #61261

*1 61046 - Segmented Expander, 1-1/4 and 1 —-3/8 1
‘2 61060 Segment (6) '

3 60364 O'Ring (2}

1 61967 Segmented Expander, 1—1/2 and 1-5/8 1
2 61968 Segment (8)

3 60364 QO'Ring (2)

1 61548 Segmented Expander, 1-3/4 Thiu 2 1
2 61758 Segment (8)

3 60364 O'Ring (2)

1 61549 Segmented Expander, 2—1/8 Thru2—1/2 1
2 61777 Segment (8)

3 60366 QO'Ring (2)

1 81550 Segmented Expander, 2—5/8 Thru 3 i
2 61759 Segment (8) )

3 60258 Q'Ring )

4 61136 Segmented 45 Degree Flare, 1-1/2 1
5- 61551 Segment (6)

6 60256 C'Ring (2) ) .

4 61542 Segmented 45 Degree Flare, 1-3/4 & 1—7/8 —2—1/4&2-3/8] 1.
5 61753 Segment (8)

6 60256 O'Ring (2)

4 61778 - Segmented 45 Degree Flare, 2 and 2—1/2 1
5 61781 Segment . (8)

6 60356 " Q'Ring - (2)

4 - 60447 Segmented 45 Degree Fiare, 3 1-
5 60898 Segment (8)

6 603563 O'Ring (2)

# 60366 . Q'Ring (1)

1 62452 Segmented Expander, 3—1/8 Thru 3—1/2 1
2 62489 Segment (8) .
3. 62490 O'Ring (2)

3 62491 O'Ring {1) -
1. 62453 Segmented Expander, 3—5/8 Thru 4 1
2 62492 Segment . (8)
3 62493 O’'Ring (2)
3 62494 O'Ring )
*
#

‘Not Shown




PAGE 36

SOLID DIE TOOLING

Quantity
Code | Part Number Part Name
*] 60780 Female Ball Joint Tool 1-3/4 Apnd 2 1
*] 60779 Female Ball Joint Tool 2-1/4 And 2:1/2 1
A *2 61049 Flare 459 and 90° 1
-3 61432 Collet 1-1/4 2
61431 Collet 1-3/8 2
61430 Collet 1-1/2 2
61429 Collet 1-5/8 2
61428 Collet 1-3/4 2
61427 follet 1-7/8 yd
61426 Collet Z 2
651425 Collet 2-1/8 yd
61424 Collet 2-1/4 2
61752 Collet 2-3/8 2
51423 Collet 2-1/2 2
62227 Collet 3 : 2

Myst Be Used On 61233 Swager to Operate

62086

Cat Pack {Ball Joint Tooling Pkq.)




SOLID DIE TOOLIN

e n

PAGE 37

A

Quantity
Code | Part Number Part Name
- 62160 1 5/8 Reducer Tool Assembly 1
1 ' 1 - 62161 Reducer Toog] l15/8
5 1 - 61248 Adapter Assembly Includes:
l - 61311 Hardened Pin 1/4 x 7/8
= 62212 1 3/4 Reducer Taol Assemhly 1
1 1 - 62211 Reducer Tool 1 3/4
5 1 - 61248 Adapter Assembly Includes:
1 - 61311 Hardened Pin 1/4 x 7/8
- 61254 1 7/8 Reducer Topl Ascemhly 1
1 1 - 61255 Reducer Tool 1. 7/8
5 1 - 61248 Adapter Assembly Includes:
1 - 61311 Hardened Pin 1/4 x 7/8
- 61252 2 Reducer Tool Assembly 1
1 1 - 61253 Reducer Tool 2
5 1 - 61248 Adapter Assembly Includes:
1 - 61311 Hardened Pin 1/4 x 7/8
- 61250 2 1/4 Reducer Tool Assembly 1
1 1 - 61251 Reducer Tool 2_1/4
5 1 - 61248 Adapter Assembly Includes:
-1 - 61311 Hardened Pin 1/4 x 7/8
- 62233 2 1/2 Reducer Tool Assembly 1
1 1 - 62230 2 1/2 Reducer Tool
5 1 - 61248 Adapter Assembly Includes:
1 - 61311 Hardened Pin  1/4 x 7/8
- 62232 2 3/4 Reducer Tool Assembly 1
1 1 - 62228 Reduycer Tool 2 3/4
5 1 - 61248 Adapter Assembly Includes:
' 1l - 61311 Hardened Pin 1/4 x 7/8
- 61258 11/2 & 2 Super Flange Tool Assembly Includes: 1
2 ' 1 - 61259 Syper Flange Tool 1 1/2 & 2
4 1 - 61256 Flange Extension Assembly Includes:
1 - 61311 Hardened Pin 1/4 x 7/3
- 61792 1 3/4 & 2 1/4 Super Flange Toal Assemhly 1
2 1 - 61794 Super Flange Tool 1 3/4 %2 1/4
4 1 - 61256 Flange Extension Assembly Includes:
1 - 61311 Hardened Pin 1/4 x 7/8
3 61247 Adapter (Use w/All Above Parts) 1



PAGE 38

SOLID DIE TOOLING

Quantity
Code | Part Number Part Name o
al
=
1 1612458 1 1/4 Swager Die Assembly - Includes: 1
1 - 61311 Hardened Pin 1/4 x 7/8
1 61243 1 3/8 Swager Die Assembly - Includes: 1
1 - 61311 Hardened Pin 1/4 x 7/8
1 161241 1 1/2 Swager Die Assembly - Includes: 1
1 - 61311 Hardened Pin 1/4 x 7/8
1 161239 1 5/8 Swager Die Assembly - Includes: 1
1 - 61311 Hardened Pin 1/4 x 7/8 :
1 61237 1 3/4 Swager Die Arsembly - Includes: 1
1 - 61314 Hardened Pin 1/4 x 1 1/4
1 161235 1 7/8 Swager Die Assembly - Includes: 1
1 - 61314 Hardeped Pin 1/4 x 1 1/4
2 161233 2 Swager Die Assembly Includes: 1
' 1 - 61314 Hardened Pin 1/4 x 1 1/4 .
1 161506 2 1/8 Swager Die Assembly Includes: 1
1 - 61317 Hardened Pin 1/4 x 1 3/4
1l 161231 2 1/4 Swager Die Assembly - Includes: 1
1. -_61317 Hardened Pin 1/4 x 1 3/4
1 161750 2 3/8 Swager Die Assembly - Includes: 1
1 - 61317 Hardened Pin 1/4 x_ 1 3/4
1 161229 2 1/2 Swager Die Assembly - Includes: 1
1 - 61317 Hardened Pin 1/4 x 1 3/4
1 162231 3" Swager Die Assembly - Includes: 1
_ 1 - 61317 Hardened Pin 1/4 x 1 3/4
3 h2216 Header Collector Tool Assembly 1
1 - 62217 Header Collector Tool :
2 - 61318 Groove Pin 2
# |61247 Adapter (Use w/A11 Above Parts) 1
# NOT SHOWN




	BP_parts_MC59
	PARTS  MC59

